
PA
RT

S

-24-

PARTS

1

2

8189

69

65
55

14

20

1527

28
33

45

64

72 8034

17
11

16

64
13

73

4669
33

64

43 52

64

47

46

48

75

60

66
32

23
32

25

49

62
60

90

61
57 58

5729

23
-6

74

44

42

41
40

38

50 51

35

53

36

37

8586

26

39

58

82
3768

67

68

80

66
57 18

12
73

6668

18

5
9

70
 

8

4 10
22

71

3

21

56

87

58

83 597

12

78

78

80

54

84

84

91

63

19
54

79

21

92

93

23
-1

  
 

23
-2

23
-3

23
-4

  
  
  

23
-5

  

11
1

10
0

99

96
�

95 97

98

FA
IL

U
R

E 
TO

 F
O

LL
O

W
 T

H
ES

E 
W

A
R

N
IN

G
S 

W
IL

L 
R

ES
U

LT
 IN

 

SE
R

IO
U

S 
PE

R
SO

N
A

L 
IN

JU
R

Y:

  1
. 

R
EA

D
 A

N
D

 U
N

D
ER

ST
A

N
D

 M
A

N
U

A
L 

B
EF

O
R

E 
ST

A
R

TI
N

G
 M

A
C

H
IN

E.

  2
. 

A
LW

A
YS

 W
EA

R
 E

YE
 P

R
O

TE
C

TI
O

N
.

  3
.

A
LW

A
YS

 W
EA

R
 A

N
 A

PP
R

O
VE

D
 D

U
ST

 M
A

SK
 O

R
 R

ES
PI

R
A

TO
R

.

  4
. 

PL
U

G
 P

O
W

ER
 C

O
R

D
 IN

TO
 G

R
O

U
N

D
ED

 O
U

TL
ET

 O
N

LY
.

  5
. 

D
O

 N
O

T 
W

EA
R

 L
O

O
SE

 C
LO

TH
IN

G
, G

LO
VE

S 
O

R
 J

EW
EL

R
Y.

 R
O

LL
 

U
P 

O
R

 B
U

TT
O

N
 L

O
N

G
 S

LE
EV

ES
, A

N
D

 T
IE

 B
A

C
K

 L
O

N
G

 H
A

IR
.

  6
. 

D
O

 N
O

T 
U

SE
 U

N
D

ER
 T

H
E 

IN
FL

U
EN

C
E 

O
F 

D
R

U
G

S 
O

R
 A

LC
O

H
O

L,
 

O
R

 IF
 E

XC
ES

SI
VE

LY
 T

IR
ED

.

  7
.

O
N

LY
 O

PE
R

A
TE

 M
A

C
H

IN
E 

O
N

 F
LA

T,
 L

EV
EL

 G
R

O
U

N
D

.

  8
.

M
A

K
E 

SU
R

E 
M

A
C

H
IN

E 
IS

 S
ET

 U
P 

A
N

D
 A

D
JU

ST
ED

 C
O

R
R

EC
TL

Y 

B
EF

O
R

E 
B

EG
IN

N
IN

G
 O

PE
R

A
TI

O
N

.

  9
.

D
O

 N
O

T 
TO

U
C

H
 S

A
N

D
IN

G
 S

PI
N

D
LE

 W
H

IL
E 

IT
 IS

 IN
 M

O
TI

O
N

.

 1
0.

D
O

 N
O

T 
SA

N
D

 W
O

O
D

 W
IT

H
 L

O
O

SE
 K

N
O

TS
/L

A
R

G
E 

SP
LI

N
TE

R
S.

 1
1.

A
LW

A
YS

 S
A

N
D

 A
G

A
IN

ST
 T

H
E 

R
O

TA
TI

O
N

 O
F 

TH
E 

SP
IN

D
LE

.

 1
2.

M
A

IN
TA

IN
 A

 F
IR

M
, C

O
N

TR
O

LL
ED

 G
R

IP
 O

N
 T

H
E 

W
O

R
K

PI
EC

E.

 1
3.

U
SE

 H
O

LD
IN

G
 J

IG
S 

O
R

 C
LA

M
PS

 F
O

R
 S

M
A

LL
 W

O
R

K
PI

EC
ES

.
 

 1
4.

ST
O

P 
M

A
C

H
IN

E 
A

N
D

 D
IS

C
O

N
N

EC
T 

PO
W

ER
 B

EF
O

R
E 

C
LE

A
R

IN
G

 

JA
M

M
ED

 P
IE

C
ES

, M
A

K
IN

G
 A

D
JU

ST
M

EN
TS

, O
R

 S
ER

VI
C

IN
G

.

M
ot

or
:  

1 
H

P,
 1

10
/2

20
V,

 P
re

w
ire

d 
11

0V

Sw
itc

h:
  1

10
V 

M
ag

ne
tic

 (2
20

V 
O

pt
io

na
l)

Sp
in

dl
e 

Sp
ee

d:
  1

72
5 

R
PM

O
sc

ill
at

io
n 

Sp
ee

d:
  7

2 
SP

M

St
ro

ke
 L

en
gt

h:
  1

1/2
''

Ta
bl

e 
Ti

lt:
  4

5˚
 F

ro
nt

, 2
0˚

 B
ac

k

G
ea

r O
il 

W
t./

C
ap

ac
ity

:  
90

 W
t /

 2
.8

 Q
ts

.

W
ei

gh
t: 

28
7 

lb
s.

W
A

R
N

IN
G

W
16

86
  S

pi
nd

le
 S

an
de

r

 
 

10
8 10

9

11
0

10
1

10
2

10
3

10
4 11

2



PA
RTS

-25-

76

68-1

57

66

58

76

68-1

55

66
58

55
57

66

58

68
66

30

30

31

105

113
31

PARTS



PA
RT

S

-26-

REF PART # DESCRIPTION REF PART # DESCRIPTION

1 X1712001 BASE LOWER
2 X1712002 BASE UPPER
3 X1712003 DISC TABLE
4 X1712004 FRONT GRADUATED SCALE
5 X1712005 REAR GRADUATED SCALE
6 X1712006 DISC DUST HOOD
7 X1712007 DISC GUARD
8 X1712008 DISC
9 X1712009 FRONT BRACKET
10 X1712010 REAR BRACKET
11 X1712011 GRADUATED SCALE
12 X1712012 SCALE INDICATOR
13 X1712013 BEARING FIXED PLATE
14 X1712014 BELT TABLE
15 X1712015 LEFT SCALE PLATE
16 X1712016 RIGHT SCALE PLATE
17 X1712017 BELT DUST HOOD
18 X1712018 KNOB BOLT M6-1 X 12
19 XPS22 PHLP HD SCR 10-24 X 5⁄8"
20 X1712020 RIGHT GRADUATED SCALE BASE
21 X1712021 GRADUATED SCALE
22 XPSB112M CAP SCREW M6-1 X 15 LH
23 X1712023 MOTOR
23-1 X1712023-1 MOTOR FAN COVER
23-2 X1712023-2 CAPACITOR 45 MFD 250 VAC
23-3 X1712023-3 CAPACITOR COVER
23-4 X1712023-4 MOTOR FAN
23-5 X1712023-5 MOTOR CORD
23-6 X1712024 SWITCH BOX
25 X1712025 SWITCH
26 XPB11 HEX BOLT 5⁄16"-18 X 1 1⁄2"
27 X1712027 TILTING FIXED  BRACKET   
28 X1712028 CONNECTION BLOCK
29 X1712029 SANDING PLATEN
30 X1712030 RIGHT/LEFT CABINET PANEL
31 X1712031 FRONT/REAR CABINET PANEL
32 XPSS11 SET SCREW 1⁄4"-20 X 1⁄4"
33 XP6202 BALL BEARING 6202ZZ
34 X1712034 BEARING CAP 6202ZZ

35 X1712035 BELT CHANGE HANDLE
36 X1712036 BELT TENSION LEVER
37 XXPW07 FLAT WASHER 5⁄16"
38 XP6201 BALL BEARING 6201
39 X1712039 DRIVEN ROLLER
40 XPLN02 LOCK NUT 1⁄4"-20
41 XPR03M EXT RETAINING RING 12MM
42 X1712042 DRIVE ROLLER BRACKET
43 XPRP32M ROLL PIN 6 X 40
44 X1712044 BRACKET SHAFT
45 X1712045 DRIVE ROLLER
46 X1712046 KNOB BOLT 1⁄4-20 X 3⁄8"
47 X1712047 STOP FENCE
48 X1712048 KNOB BOLT M8-1.25 X 35
49 X1712049 SPRING
50 X1712050 DUST COVER LID
51 X1712051 DUST COVER BACK
52 XPS18 PHLP HD SCR 10-24 X 1⁄4"
53 X1712053 SANDING BELT 6" X 48"
54 XPW03M FLAT WASHER 6MM
55 XPN05 HEX NUT 5⁄16"
56 X1712056 DRIVEN ROLLER AXLE
57 XPB15 HEX BOLT 5⁄16"-18 X 3⁄8"
58 XPLW01 LOCK WASHER 5⁄16"
59 X1712059 SPACER
60 X1712060 COUPLER
61 X1712061 COMPOUND BLOCK
62 XPK12M KEY 5 X 5 X 30
63 X1712063 SPACER 6MM
64 XPB19 HEX BOLT 1⁄4"-20 X 1⁄2"
65 X1712065 PLATE
66 XPW07 FLAT WASHER 5⁄16"
67 X1712067 SCREWDRIVER
68 XPB03 HEX BOLT 5⁄16"-18 X 1"
68-1 XPS79 PHLP HD SCR 3⁄16"-18 x 3⁄4"
69 XPSB30 CAP SCREW M8-1.25 X 25
71 X1712071 12" DISC SANDING PAPER
72 XPLW02 LOCK WASHER 1⁄4"
73 XPS06M PHLP HD SCR M5-.8 X 20



PA
RTS

-27-

 ref	part  #	   description  ref	part  #	   description

95	 X1712095	 MITER GAUGE BODY
96	 X1712096	 MITER GAUGE BAR
97	 Xps06	P hlp Hd Scr 10-24 X 3⁄8"
98	 Xptlw01	 Ext Tooth Washer #10
99	 X1712099	 KNOB bolt FOR MITER GAUGE
100	x 1712100	P OINTER
101	x 1712101	W ARNING LABEL-EYE GLASSES
102	x 1712102	W ARNING LABEL-DUST MASK
103	x 1712103	W ARNING LABEL-READ MANUAL
104	x 1712104	W ARNING LABEL-UNPLUG
105	x 1712105	SH OP FOX LOGO
106	x 1712106	S TRIP FOR STAND
107	x 1712107	S TRIP FOR FRAME
108	x 1712108	 MACHINE ID LABEL
109	x 1712109	 ELECTRICITY LABEL
110	x 1712110	W ARNING LABEL-LOCK BOLT
111	 X1712111	P OWER CORD
112	 X1712112	Warning  Label-belt guard
113	 X1712113	de corative stripe

74	 X1712074	S TRAIN RELIEF BUSHING
75	 X1712075	P OWER CORD
76	 X1712076	P AD
77	x pb03	Hex  Bolt 5⁄16"-18 X 1"
78	 Xpw06	 Flat Washer 1⁄4"
79	 Xphtek8	 Tap Screw #8 X 1⁄2"
80	 Xpw06	 Flat Washer 1⁄4"
81	 Xps01	P hlp hd scr 10-24 X 1⁄2"
82	 Xpln04	Lo ck Nut 10-24
83	 Xpb04	Hex  Bolt 5⁄16"-18 X 3"
84	 Xpln03	Lo ck Nut 5⁄16"-18
85	 X1712085	 TRACKING ADJUSTMENT BOLT
86	 X1712086	S TEEL BALL 9MM
87	 X1712087	 ADJUSTMENT NUT
89	 Xpw06	 Flat Washer 1⁄4"
90	 X1712090	C OUPLED AXLE
91	 X1712091	H EX WRENCH 6MM
92	 Xpr29m	 Int Retaining Ring 32mm
93	 Xpr05M	 EXT RETAINING RING 15MM
94	 X1712094	 MANUAL




